WARNING!

To avoid the danger of falling, please do not use the roll cage and front windshield

to pick up this rig. (could use front & rear bumper)
g5

RBRIBE - BER ERE B RE RITINER - GFERNRFRIFIRER)

ROLL CAGE
BhiRBE FRONT WINDSHIELD

RUTE IR

REAR BUMPER
BRI

FRONT BUMPER

BIfRAF

VTG80 RTR




tain

n

ASZ

a

T4

’—

nx LX

Open the body shell to ma
=0y o

HiRFRER

#

[ E 42 4

X

body screw
%l‘l.

2]

IRFAERR -

P 328

=n
A

ATH EkRE

o
/\

Please use Hex 2.0 tool to open the body shell.

FlEM 2.0

=
A




VTG80 RTR

EXPLODED MANUAL

s

'CAUTIONS

To prevent serious personal injury and/or property damage, operate all
remotely controlled models in a responsible manner as outlined herein.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL

@ Do not run on public streets or highways. This could cause serious accidents, personal injuries or property

damage.
@ Never run R/C models near people or animals.
@ To avoid injury, do not run in confined spaces.

@ Do not run where loud noises can disturb others, such as hospitals and residential areas.

@ Never run indoors. There is a high risk of fire and/or damage.

INSPECT YOUR MODEL BEFORE OPERATION

@ Make sure that all screws and nuts are properly tightened. It is also a good idea to use removable thread lock

wherever metal screws go into metal, especially for engine mounts.

@ Always use fresh batteries for your transmitter and for your receiver to avoid losing control. of the model.

AFTER OPERATION OF YOUR R/C MODEL

@ Disconnect the battery from the ESC, then turn off the transmitter. This will prevent runaways.

@ Be careful when handling batteries, they will be hot after running.

@ Replace any batteries that have been dented or have frayed wires, short circuits can cause fire.
@ Be sure to keep your R/C model clean and free of excess dirt and grease, this will increase the life.

\.

r

EREIR

BVLEBRENASEENRMERS  BOEFRT S
R IEFR A AR E A -

EESERMS RIFEEEEEE

O RO EAHBENSENRE LEM - EulEENRESN - ABBZAMEER -

O 7NE AN ENMM A E R B EERE -

O RRE  BONEBHEZBEM -

OAZEEZ TEMARMSGER - AIUNERFEEE -

O K EAEEZAFEH - BEXKKIEBERNEARRS -

EFRREEaER

OERFIBBANBRIEIIEIERER - ERHEASBREEH S ERBME
FRIZH M BESE -

@ AR 5 R SIS A IEW SR MR RIFEN - DI EEE AR KT -

EREREEER

O fFE 2R LROEMNIGTR - REEEFRELRS  ERHLIERZEAT BN -

OEEEMKE/ND - BMERHRBRYUESRE -

O E BEMBMRNEBBRELZRIEN - JBEEBBES M5 KK -

O —EERFGIMWEZEIEFE - REZERRSIRAIHE - SR ENNERS® -

AW

>

2

= ERERITTE -

PARTS LIST

70200100 STT90 30X90X1.9 £&H4 (2) STT90 30X90X1.9 Truck tires (2) 72002000 miEeE#4 Reducer gear set
70200200 tws BHAE (2) tws Sticker (2) 72002100 m=ssfctrsd Shock accessories set
70200400BK 52x31-3 type A 81 (8) (4) 52X31-3 type A Rims (black) (4) 72002200 @t Battery mount set
70200500BK 52X31-3 type B &#1E (®) (4) 52X31-3 type B Rims (black) (4) 72002300 m##a{&s)s Reducer propeller shaft
70200620  FiEEs M0.6-20T Pinion gear M0.6-20T 72002400 TiiREd Lower link mount set
70200700  tws HEEMEEH 1g tws Anti-wear grease 1g 77022008 #AEER# M2X8 (10) Cap screw M2X8 (10)
70200900 Metisheee Shaft remover 77022010 #HEFEER % M2X10 (10) Cap screw M2X10 (10)
71000100 = Main shaft 77022020 7A5ER# M2X20 (10) Cap screw M2X20 (10)
71000200 & Gear shaft 77012510 3uiEiR4 M2.5X10 (10) FH screw M2.5X10 (10)
71000300 5 L Output shaft 77003005 EFERA M3X5 (10) RH screw M3X5 (10)
71000400FS #ERmS (43%iR) (2) Shock body (flat silver) (2) 77003008 HEEIZ# M3X8 (10) RH screw M3X8 (10)
71000500  @E#@L Q) Piston rod (2) 77003010 :EE#E4 M3X10(10)  RH screw M3X10 (10)
71000600 £ 3X4X4.5 (4) Tube 3X4X4.5 (4) 77003012 EFER4 M3X12 (10) RH screw M3X12 (10)
71000700  #EeEE 43mm @) Soft shock spring 43mm (4) 77003016 *EmEE# M3X16(10)  RH screw M3X16 (10)
71000900  ‘EEnsmsmEesA Driveshaft coupler set 77003018 :mEua##4 M3X18 (10)  RH screw M3X18 (10)
71001000 HTEEE L Front driveshaft L 77003020 :EFER4 M3X20 (10) RH screw M3X20 (10)
71001100 HTEEE S Front driveshaft S 77003025 EFER4 M3X25 (10) RH screw M3X25 (10)
71001200  s&fEshEm L Rear driveshaft L 77013006 3iEZ% M3X6 (10) FH screw M3X6 (10)
71001300  #&fE@H#E S Rear driveshaft S 77013008 azig#s M3X8 (10) FH screw M3X8 (10)
71001400  =xé54H 13T&26T Bevel gear set 13T&26T 77013010 agiR4 M3X10 (10) FH screw M3X10 (10)
71001500 B AR Locker spool 77033003N L1124 M3X3 fifi% (10)  Grub screw M3X3 (10)
71001600 +=8 (2) Cross joint (2) 77033016 1EfF924 M3X16 (10) Grub screw M3X16 (10)
71001700 i (2) Wheel axle (2) 77024016 #EFEE 4 M4AX16 (10) Cap screw M4X16 (10)
72000100 ETEEA Upper & lower links set 77102919 O=3E P3 (10) O-ring P3 (10)
72000200  Ale2 E1REEA A162 Link mount set 77102919C O%L38 P3 (3EHR) (10) O-ring P3 (clear) (10)
72000300  A162 #E[HEHE A162 Steering knuckle set 77106010 OZ=E 6X1 (10) O-ring 6X1 (10)
72000400  Al62 EECEEA A162 knuckle carrier set 77900001 E#02.0 (10) E-clip 2.0 (10)
72000500  Al62 ®EhEEEA A162 Axle lockout set 77900002 E#14.0(10) E-clip 4.0 (10)
72000600  5.8X7 EKEE (16) 5.8X7 Ball stud (16) 77900004 218 M3 (10) Nut M3 (10)
72000700  A162 43R A162 Axle housing 77900005 BhEzu2HE M3 (10) Lock nut M3 (10)
72000800 chigh Propeller shaft 77900006 BhEzu21E M4 (10) Lock nut M4 (10)
72000900 =y ) Frame set 77900007 #5 3X6X0.5 (10) Spacer 3X6X0.5 (10)
72001000 B Chassis set 77900008 R# 6.0 (10) R-clip 6.0 (10)
72001100 BB ERAE F&R Crossmember set 77900009 $4T 8% MAX12X2.5 (10) Screw pin M4X12X2.5 (10)
72001200 BEzA Shock tower set 78020078 smst 2X7.8 (10) Shaft 2X7.8 (10)
72001300 BHRAAE Body post set 78020098) smst 2X9.8 (10) Shaft 2X9.8 (10)
72001400 5.8 fZEEMA 5.8 Rod end set 78020108) #@#t 2X10.8 (10) Shaft 2X10.8 (10)
72001500 EIRRYE B A Servo horn set 78025098 st 2.5X9.8 (10) Shaft 2.5X9.8 (10)
72001600 LAV | Steering link set 79040830 &EkamA 4X8X3 (4) Ball bearing 4X8X3 (4)
72001700 HENFEAR Transfer case set 79051040 &¥kamE 5X10X4 (4) Ball bearing 5X10X4 (4)
72001800 EREN R Transfer gear set 79081440 &rkamE 8X14X4 (4) Ball bearing 8X14X4 (4)
72001900 WA Reducer case set 79101540 ¥k 10X15X4 (4) Ball bearing 10X15X4 (4)
\_

Please refer to the KIT manual if you need more detail.
AFAIRVERN - B2 KIT 5RARSE -

ks




EXPLODED VIEW

FRONT & REAR AXLE

SERVO

77003016
77900007

77003010 \\\\\

72001500
77003008\

77900005 /®

72001200

77000310
§
72001400
72000700
@:
77900004 @
79051040 ~ g
77003012
77900005
72000600
& 77003016

71001900

77900005

79081440 ~
78020098 ((Q X
72000700 0>

79081440 72000200

77020208
27900001 77003016
77003005
71001900 72000200
77033003N
/ 71001600
Long 71001000 3 77003025

71001700

e

Short 71001100

78020098

Please refer to the KIT manual if you need more detail.
MBEHANEN - FLEKIT HRASE -

72000600/§
77900005

72000700 A
78020098 ~
79081440 \\\\\ A 4®¢€<\
72000700 A A 77020208
79081440 \\ﬁ;
D 77033003N
71001800 A

\\\\71001900

72000200

79051040 S Aﬁf/ ) 5
D,

77003016
® 77003005

72001400 D 72000500
S 7712200 N SV (7 79051040
7% 72001600 77003016 / )
©
T 77033016 77003005 Qij//
= 72000200
0)
72001600
77033016
77900002
CZT%%% 78010098
a /////// 72000800
Long 71001200 T .
Short 71001300 LA Tl're 70200100
| Rim type A 70200400
Rim type B 70200500
77003010
71000600
72000300
79051040
78010098)
72000800

77900006

Tire 70200100
Rim type A 70200400
Rim type B 70200500

/




EXPLODED VIEW

SUSPENSION & FRAME

72002100

77000310

~
-
o
o
=
o
o
o
9

77000312

72001300 72002200 ﬁ\ 72000600\

72001100

3

77106010 71000400FS
72002100
@
S
72002200 7300130042
71000500
72002200 ;
002200 y 777102919c
72002100” &” 72002100
e
PROPELLER N 77106010
71000700
72002100 @D v
72001100 JALL A =
— 72002100
77003020 @7
(=
77013010 @
72001200 o
77900005  { | sHocks
72000100 72001200 @
77000310
77000316
77900009
72000900\ﬁ
= 6} 72001300 77010308
Ny / e
: S 77900005 AN
[ 72000800 ; /77013010 77000312
‘I' A ® / 72001200

78020108 b

&
0‘@ 77003008 .
Q 72000800 77003020

8 72000900

‘] /SHOCKS
{ ) %; 77000318
\ 72001200 = 77000312
77000310 77000308

71001600

Please refer to the KIT manual if you need more detail. w
==z tEEﬁLé

MBEFAER - FESHB KIT FRAES -




EXPLODED VIEW

REDUCER & TRANSFER BOX

72001900

\

77022010 D
\ _m\w,wi»\;i'?"\ / -

Og
77033003N< &

70200620 \ SN
A 77800007
‘ 77000310 79051040\
72002000
AN

\72002000

A

77000312
> O
55 77900004

78020098
77022020
77900007\ S 78025098\
N
OO _ Q) N 78025098 S\
77000305 AN AT 72002300
72001800 N NN
79040830\ / @ 79051040 77003016 A \
22001900 ‘ P N D 72002300
N = \ & 5 72002300
= B sZ 78020098 \ 5
\78020098J 78020078 '
79051040 72001800, AN @' @ , &
780200781 2
N ~ [ % N \72001700
77030316 ,‘ \ 71000300
@ ‘ [ N
‘ : 78020098) ) /
NEOK
780200980 IR
: 79051040
77900007 ﬂ
\ \72001800
. , N 79051040
Please refer to the KIT manual if you need more detail. 77003005
MEBEFAMNER - FESH KIT RBS -




	VTG80 RTR (黃紙)
	VTG80 RTR Manual

